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Raxon Fabrics
2289 Ross Mill Road
Henderson, NC 37536

Report Number: 18-005630
Revision Number:1
Date Order Received: 09/1 32018

Client's Identification:

Bedra Test #686

CERTIFICATE OF TESTING

TEST PERFORMED: Colorfastness to Light AATCC Test Method 16.3-2014, Option 3

TEST RESULTS

RATING SYSTEM

Rating Number of Hours
Class 4.0 60

Class5 No fading or color change

Class 4 Slight fading or color change

Class 3 Noticeable fading or color change
Class2 Considerable fading or color change
Class1 Much fading or color change

NOTES
Light Source:
Scale Used for Evaluation:

ACCEPTANCE CRITERIA
A.C.T. Standard

Upholstery

Direct Glue Wallcoverings
Panels and Upholstered Walls
Drapery

Xenon -Arc, Water Cooled, Continuous Light
AATCC Gray Scale for Color Change

Acceptance Criteria

Class 4 minimum - 40 hours
Class 4 minimum - 40 hours
Class 4 minimum - 40 hours
Class 4 minimum - 60 hours

CERTIFICATION | certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard stated above.
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Authorized Signature

553 76th Street, Byron Center, Ml 49315

This laboratory test is not intended to reflect fabric performance under actual itic The ific merely the
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of samples under the predetermined and specific test conditions prescribed by the standard specified.

certificate applies only to the standards or processing identified and to the random sample(s )tested. The test results are representative of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot.

This

Our reports and letters are for the exlusive use of the customer to whom they are addressed and they and the corporation named on the reverse are not to be used under any circumstances without prior written approval. Samples will not be retained, unless
specified by the customer. Retained samples will be kept a maximum time of one year unless a specific retention period is necessary.
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Received:11/18/2016|Completed: 12/05/2016 |Letter: N CT | P.OM#: Test Report #: 3-16477-0-
Client's Style: Bedra C Color: V2660 Navy.
Identification
‘Tested For: Key Test: AATCC 16 Lightfast/ACT 60Hrs. 133

Vescom

Tel: 1-( )- - Ext:

5 Fax: 1-( )- -
Test Category: Light Fastness Specifier: ACT NTR 9/15 LE 2015; Vv 08/15
PC: NS dl/sM

TEST PERFORMED: AATCC Test Method 16 - Colorfastness te Light:

[ ] Option 1: Carbon Arc, Continuocus Light -
[x] Option 3: Water Cooled Xenon Arc Lamp, Continuous Light

As cited by the ACT Voluntary Performance Guidelines (January 2015)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY: ACCEPTANCE CRITERIA:
[ ] Upholstery - Woven Fabrics 40 hours - Grade 4 minimum [CODE 96]
[ ] Direct Glue Wallcoverings 40 hours - Grade 4 minimum [CODE 96]
[ ] Wrapped Panels & Upholstered Walls 40 hours - Grade 4 minimum [CODE 96]
[x] Drapery 60 hours - Grade 4 minimum [CODE 133]
RESULTS:
Number of Hours Rating
60 Grade 4.5

REMARKS: None.

RATING SYSTEM:

Grade 5 - No fading or color change

Grade 4 - Slight fading or color change
Grade 3 - Noticeable fading or color change
Grade 2 - Considerable fading or color change
Grade 1 - Excessive fading or color change

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:
[®x] Complies; [ ] Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified above.

M. thj;:-}? Pettit DEC 0 6 2016

RAX-NC/VES-2/RAX-NC

(Page 1 of 1)

The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from Govmark.

File Copy
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Received:11/18/2016|Completed: 12/05/2016 |Letter: 0 CT | P.O#: Test Report #: 3-16478-0-

Client's Style: Bedra C Color: V2619 Cream.

Identification

Tested For: Key Test: AATCC 16 Lightfast/ACT 60Hrs. 133
Vescom

Tel: 1-( )- - Ext:

; Fax: 1-( )- -

Test Category: Light Fastness Specifier: ACT NTR 9/15 LE 2015; Vv 08/15

PC: NS dl/sM

TEST PERFORMED: AATCC Test Method 16 - Colorfastness to Light:

[ ] Option 1: Carbon Arc, Continuous Light
[%] Option 3: Water Cooled Xenon Arc Lamp, Continuous Light

As cited by the ACT Voluntary Performance Guidelines (January 2015)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY: ACCEPTANCE CRITERIA:
[ ] Upholstery - Woven Fabrics 40 hours - Grade 4 minimum [CODE 96]
[ ] Direct Glue Wallcoverings 40 hours - Grade 4 minimum [CODE 96]
[ ] Wrapped Panels & Upholstered Walls 40 hours - Grade 4 minimum [CCDE 96]
[%x] Drapery 60 hours - Grade 4 minimum [CODE 133]
RESULTS:
Number of Hours Rating
60 Grade 4.5

REMARKS: None.

RATING SYSTEM:

Grade 5 - No fading or color change

Grade 4 - Slight fading or color change

Grade 3 - Noticeable fading or color change
Grade 2 - Considerable fading or color change
Grade 1 - Excessive fading or color change

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:
[x] Complies; [ ] Does not comply

CERTIFICATION: T certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified above.

M. Phi, (s Pertis 0 6 2016

C/VES-2/RAX-NC

GOVMARK
CT /pm/mo (Page 1 of 1)

The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from Govmark.

File Copy
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Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
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Fceived: 11/18/2016|Completed: 12/05/2016 |Letter: Q CT [P.O.#: Test Report #: 3-16480-0-
Client's Style: Bedra C Color: V2624 Yellow.
Identification
Tested For: Key Test: AATCC 16 Lightfast/ACT 60Hrs. 133

Vescom

Tel: 1-( )- - Ext:

> Fax: 1-( )- -
Test Category: Light Fastness Specifier: ACT NTR 9/15 LE 2015; v 08/158
PC: NS dl/sM

TEST PERFORMED: AATCC Test Method 16 - Colorfastness to Light:

[ ] Option 1: Carbon Arc, Continuous Light
[2x] Option 3: Water Cooled Xenon Arc Lamp, Continuous Light

As cited by the ACT Voluntary Performance Guidelines (January 2015)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY: ACCEPTANCE CRITERIA:
[ ] Upholstery - Woven Fabrics 40 hours - Grade 4 minimum [CODE 96]
[ ] Direct Glue Wallcoverings 40 hours - Grade 4 minimum [CODE 96]
[ 1 Wrapped Panels & Upholstered Walls 40 hours - Grade 4 minimum [CODE 96]
[x] Drapery 60 hours - Grade 4 minimum [CODE 133]
RESULTS:
Number of Hours Rating
60 Grade 4

REMARKS: None.

RATING SYSTEM:

Grade 5 - No fading or coclor change

Grade 4 - Slight fading or color change
Grade 3 - Noticeable fading or color change
Grade 2 - Considerable fading or color change
Grade 1 - Excessive fading or color change

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:
[x] Complies; [ ] Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified above.

Ph,, s Pettit DEC 0 6 2016

e RAX-NC/VES-2 /RAX-NC

CT /pm/mo (Page 1 of 1)

The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from Govmark.

File Copy
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